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A.4 POWER SPECTRAL DENSITY

PSD -

Mode Channel RU & Index (dB:\I3kHz) (chllrIgII:Hz) Result
nt. 0

1 -2.620 PASS
IEEE 802.11b 6 -3.258 PASS
11 -3.279 PASS
1 -4.906 PASS
IEEE 802.11g 6 -5.479 PASS
11 -5.134 PASS
1 N/A -4.605 PASS
IEEE 802.11n_20 6 -5.418 PASS
11 -5.080 8 PASS
3 -8.273 PASS
IEEE 802.11n_40 6 -6.430 PASS
9 -7.104 PASS
1 -5.775 PASS
IEEE 802.11ax_20 6 -5.961 PASS
11 suU -5.999 PASS
3 -9.026 PASS
IEEE 802.11ax_40 6 -8.898 PASS
9 -8.641 PASS

Test Graphs

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

T = "
Avg Type: Log-Pur
Center Freq 2.437000000 GHz R el ML

IFGain:Low

o kL 2 = -
Avg Type: Log-Pur
Center Freq 2.412000000 GHz S E—— aTmeLew
IFGain:Low #Atten: 30 dB

Ref Offset 116 dB
10 dB/d Ref 20.00 dBm

Ref Offset 115 dB
Ref 20.00 dBm

¢ 1

+
\ .mmw..u'v i ﬂ‘;w\"‘“‘"“ b t“-.l __»'h Pldof el *%‘[*-1t"‘1ﬁ,ﬂ_:.l,i‘r«.lm\ '
o ¥ o
ot "\1‘”] W )
W

e PIEITYY 2 PR
A.IJ«-.W“”"‘Y""MMN“T"1|l'¢w H‘ .\F" i'"!'u\wlln 'J#"H".'l'"‘l’r,mﬂluﬂ'FH\I‘“NI
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Trig: Free Run
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IFGain:Low
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Ref 20.00 dBm
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Centel 2.43700 GHz Span 26.60 MHz

#VBW 9.1 kHz Sweep 2.822 s (1000 pts)

Agilent Spectrum Analyzer - Swept SA

Avg Type: Log-Pwr

RL
Center Freq 2.462000000 GHz el ML

Trig: Free Run
#Atten: 30 dB

PHO: Fast =+
IFGain:Law

Ref Offset 115 dB
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Cemel 246200 GHz Span 25.37 MHz
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Cenrel 2.42200 GHz Span 54.86 MHz

#VBW 9.1 kHz Sweep 2.691 s (1000 pts) #VBW 9.1 KHz Sweep 5.820 s (1000 pts)
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Span 54.54 MHz
Sweep 5.787 s (1000 pts)

Center 2.43700 GHz
#Res BW 3.0 kHz

#VBW 9.1 kHz
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Agilent Spectrum Analyzer - Swept SA
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Span 53.39 MHz

#VBW 9.1 kHz Sweep 5.664 s (1000 pts)
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APPENDIX 1 PHOTOS OF TEST SETUP

See test photos attached in Appendix 1 for the actual connections between Product and support equipment.

APPENDIX 2 PHOTOS OF EUT CONSTRUCTIONAL DETAILS

Refer to Appendix 2 for EUT external and internal photos.

*** End of Report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer
only to the sample(s) tested. Without written approval of UnionTrust, this report can’t be reproduced except in

full.

Shenzhen UnionTrust Quality and Technology Co., Ltd.

Address: Unit D/E of 9/F and 16/F, Block A, Building 6, Baoneng science and technology park, Longhua district, Shenzhen, China
Tel: +86-755-28230888 Fax: +86-755-28230886 E-mail: info@uttlab.com http://www.uttlab.com

UTTR-RF-FCCPART15.247-V1.2




